



TESTRAPPORT LUCHTDICHTHEIDSMETING

Project : interne test
productie

Datum : 30/09/2025

fabrikant : Clima Construct
type kanaal : colette
installateur : intern

Lindab Leakage tester LT600 1137
calibration :

meetstuk : colette luchtkoker - galva 0,8 - pir20

foto locatie



Test ID: 1137

**** Lindab LT600 ****
Serial number 1137
Version 1.17

Test report ID# 129

Leakage test report of
air ducts in accordance
with EN 12237, EN 1507,
EN 12599, EN 16798-3
and EN 1366-8

Test object iläon, tÅ

Adapter type: 0.3
Pressure : 1000Pa

Testpressure: 1001Pa
Leakage rate: 0.00851/s
Endurance : 300 sec

Limit ATC6 : 131.24
Limit ATC5 (A): 52.500
Limit ATC4 (B): 17.500
Limit ATC3 (C): 5.8333
Limit ATC2 (D): 1.9444
Limit ATC1 : 0.6417

Result:

Test object TEST PASSED

Date: 30.09.2025

Time: 10:29

Signature:

resultaat :
classe D
Dirk Driesen